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Clatsop County Courthouse
749 Commercial StreetAsbestos and Limited Lead- Based Paint Survey 

Report  Astoria, OR 97103

749 Commercial Street

BUILDING DATA
Clatsop County Courthouse

Astoria, OR 97103

CLIENT DATA
Clatsop County
749 Commerical Street
Astoria, OR 97103

Square Footage: 
Year Built: 

Construction Information: 

1908
39,000 SF

Brick and stone exterior, lath / plaster and gypsum board walls 
and ceilings, radiant heating with local HVAC units serving 
specific rooms/areas.

•   The type, location and approximate quantity of suspect asbestos-containing materials;
•   Bulk sampling of selected suspect building materials;
•   Laboratory analytical data of bulk materials sampled

SURVEY SCOPE

PBS endeavored to locate all the suspect asbestos-containing materials in the building; however, 
suspect asbestos-containing materials may be present concealed within wall, ceiling, or floor 
spaces.  If suspect materials are uncovered during demolition activities that are not identified in this 
report, testing should be performed prior to impact.

PBS has conducted a physical inspection of the building, compiled this report consistent with the 
survey scope, and certifies that the information is correct and accurate within the standards of 
professional quality and contractual obligations.

PBS Engineering and Environmental has performed a general asbestos survey of accessible 
building areas in accordance with OSHA in 29 CFR 1910.1001 and compiled a report with the 
following information:

GENERAL INFORMATION

Project Manager/Prime Inspector
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Bob Kleckner

PDR-06-1539A

DateSignature

Accreditation #:



INSPECTION SUMMARY

Clatsop County Courthouse

Astoria, OR 97103
749 Commercial StreetAsbestos and Limited Lead- Based Paint Survey 

Report  

9/6/2006 B. Kleckner
9/7/2006 B. Kleckner

DATES                SURVEYED BY                          ACTIVITY
Survey and Sampling
Survey and Sampling

PBS Engineering and Environmental has investigated accessible areas inside of the building(s) 
to locate suspect asbestos-containing building materials (ACBM).  Suspect materials may be 
present in concealed areas (e.g. behind walls and under carpet).  The findings are listed below.

ASBESTOS MATERIALS
The following materials either tested positive, or, based on the experience of PBS field personnel, were not tested and should be considered 
asbestos-containing.  Materials that had mixed results are considered positive.  Materials not sampled may not contain asbestos and should be 
tested to verify asbestos content prior to impact through demolition, renovation, etc. 
(+) Tested Positive, (M) Mixed Results, (P) Presumed Positive, (T) Previously Tested Positive.

Approx. QuantityResult Material (type) Location 

9/8/2006 B. Kleckner Survey and Sampling
9/22/2006 B. Kleckner Survey and Sampling

1,300 SFBasement: Jury Room, 
Clerk Office, Conference 
Room, Judge Chambers, 
Judge Administrative 
Assistant, and Associated 
Corridor. Beige/Olive 
Tile Under Carpet.

Vinyl Floor Tile (01)(+)

1,450 SFBasement; Courtroom; 
Brown Tile Under Carpet.

Vinyl Floor Tile (03)(+)

100 LFBasement; Server Room 
Above Lay-in Ceiling 
Tile (LCT), Women's 
Restroom Above LCT, 
Conference Room West 
of Clerks Office.

Mag Pipe Insulation(+)
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INSPECTION SUMMARY

Clatsop County Courthouse

Astoria, OR 97103
749 Commercial StreetAsbestos and Limited Lead- Based Paint Survey 

Report  

The following materials tested negative based on ASHARA sampling minimums and testing by NVLAP participating laboratories.  
Although no asbestos was detected, it is possible that further sampling could indicate asbestos content.  It may be prudent to test prior to 
impact through demolition, renovation, etc.

MATERIALS WHICH TESTED NEGATIVE FOR ASBESTOS

Material (type) Location 

1,100 SF1st Floor; Juvenile 
Conference Room, 
Adjacent Storage Room 
East, Adjacent Mail 
Room, Adjacent Storage 
Room West. Above LCT 
and on Juvenile 
Conference Room North 
Wall. This material has 
tested less than one 
percent  asbestos via 
point count analysis.

Glued-on Ceiling Tiles (01)(M)

820 SF1st Floor; West Storage 
Room; Beige/Olive Tile 
Under Carpet.

Vinyl Floor Tile (04)(+)

150 LF1st Floor;  SW 
Conference Room, West 
Storage Room, NW 
Storage Room, Juvenile 
Conference Room, North 
End of Main Lobby, 
Court Clerk Vestibule 
Area, Court Clerk East 
File Room, Central 
Services Office and 
Centeral Services SE 
Corner Office.

Mag Pipe Insulation(+)

2,500 SF2nd Floor; Courtroom 
Ceiling and Walls. This 
material has tested less 
than one percent asbestos 
via point count analysis.

Glued-on Ceiling Tiles (01)(M)

Black Mastic Under Floor Tile (01) Basement; Jury Room, Clerk Office, 
Adjacent Conference Room, Judge 
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INSPECTION SUMMARY

Clatsop County Courthouse

Astoria, OR 97103
749 Commercial StreetAsbestos and Limited Lead- Based Paint Survey 

Report  

Chambers, Judge Admin. Assistant, 
and Associated Corridor.

Black Mastic Under VAT (04) 1st Floor; West Storage Room.
Black Residual Mastic Under Carpet Basement Main Corridor @ South 

Entrance.
Built-up Roofing (03) Roofing Layer Under Existing Roofing 

System and Associated Plywood 
Substrate.

Built-up Roofing (Field) (01) Main Roof
Built-up Roofing (Parapet) (02) Main Roof
Gypsum Wallboard/Joint Compd. Throughout Building
Lay-in Ceiling Tile (2x4 Deep Fissure) (05) 2nd Floor; Office South of DA File 

Room.
Lay-in Ceiling Tile (2x4 Pock Mark Pattern) (03) 1st Floor; Court Clerk Break Room and 

Adjacent Office/Storage.
Lay-in Ceiling Tile (2x4 Random Fissure w/ pin 
perf) (01)

Basement; Main Corridor, Courtroom, 
Courtroom hallway, Judge and Jury 
Restrooms, Judge Office, Judge 
Admin. Assistant Office, Jury Room, 
Clerk Office, SE Conference Room, 
South Storage Room, Men's and 
Women's Restroom, SW Conference 
Room, Court Staff Office Area, Court 
Staff West Office, Court Staff 
Manager's Office, Law Library, Law 
Library Witness Rooms, Server Room..

Lay-in Ceiling Tile (2x4 Random Fissure w/ Pin 
Perf) (02)

1st Floor; Central Services and 
Associated Offices, SW Conference 
Room and Associated Vestibule, West 
Storage Rooms, NW Storage Room, 
Juvenile Conference Room and 
Associated Storage and Mail Rooms, 
Court Clerk and Associated Vestibule, 
Offices, and East File Room.
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INSPECTION SUMMARY

Clatsop County Courthouse

Astoria, OR 97103
749 Commercial StreetAsbestos and Limited Lead- Based Paint Survey 

Report  

Lay-in Ceiling Tile (2x4 Random Fissure w/ Pin 
Perf) (04)

2nd Floor; Judge Chambers Office, 
Judge Chambers Copy Fax Room, 
Corridor Outside Judge Chambers, 
Docket Planning, Victim's Services, 
Office North of Victims Services 
Office, DA Vestibule, DA Reception 
Area and Office East of DA Reception.

Lay-in Ceiling Tile (2x4 Textured w/ Pin Perf) (06) 2nd Floor; Assistant DA Office and 
Adjacent Offices and Hallway.

Sheet Floor Covering (Beige w/ Line Pattern) (07) 2nd Floor; Judge Chamber's Restroom.
Sheet Floor Covering (Brown Herringbone Pattern) 
(06)

1st Floor; Central Services Vault.

Sheet Floor Covering (Brown Marble) (10) 1st Floor; Central Services Vault.
Sheet Floor Covering (Brown Mosaic Pattern) (03) Basement; Server Rooom.
Sheet Floor Covering (Brown w/ Black Mastic) (09) 1st Floor; Storage and Mail Room 

Adjacent East of the Juvenile 
Conference Room.

Sheet Floor Covering (Grey Mosaic Pattern) (04) Basement; Jury Restroom, Judge 
Restroom.

Sheet Floor Covering (Grey Square Pattern) (02) Basement; Break Room.
Sheet Floor Covering (Red Sand Pattern) (08) 2nd Floor Jury Room Restroom.
Sheet Floor Covering (Teal Mosaic Pattern) (01) Basement: Men's and Women's 

Restroom.
Sheet Floor Covering (White w/ bule Diamonds) (05) 1st Floor; West Vaut North and South 

Entrance Pads.
Stapled-on Ceiling Tile (1x1 Peg Hole Pattern) 1st Floor; SW Conference Room, West 

Storage Rooms, Court Clerk Office and 
Associated Vestibule, East File Room, 
and Break Room.

Vinyl Floor Tile/ Brown Mastic (Beige Tile) (06) 1st Floor; Court Clerk Office and 
Associated Vestibule, Offices, Open 
Offices, and East File Room.

Wall and Ceiling Plaster Throughout Building
Yellow Mastic Under Floor Tile (03) Basement; Courtroom.
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INSPECTION SUMMARY

Clatsop County Courthouse

Astoria, OR 97103
749 Commercial StreetAsbestos and Limited Lead- Based Paint Survey 

Report  

BACKGROUND

ASBESTOS SUMMARY

BASEMENT
Asbestos-containing floor tile was identified under carpet in the Courtroom, SE Jury Room, 
Clerk's Office, SE Conference Room, Judge Chambers, Judge Assistance Office and associated 
Hallway. Mastics associated with these asbestos-containing tiles tested negative for asbestos. 

Asbestos-containing pipe insulation was identified above lay-in ceiling tile systems in the Server 
Room, Boiler Room/Server Room Vestibule, and Women's Restroom.  

All other suspect materials identified and sampled in the basement tested negative for asbestos.  
See the "Materials Which Tested Negative for Asbestos" section of this report.  

1ST FLOOR
Asbestos-containing floor tile was identified in the storage room located on the west side of the 
floor.  The black associated mastic tested negative for asbestos.  

Asbestos-containing pipe insulation was identified in the Central Services office, Central Services 
SE office, SW conference room, west storage room, NW storage room, juvenile conference room, 
main corridor, court clerk open office area and file room

Mixed results were obtained for glued-on ceiling and wall tiles located in the NW Storage Room, 
Juvenile Conference Room and associated Storage Room and Mail Room.  The results are mixed 
with the highest concentration at less than one percent.  Until further sampling of this material is 
performed, it is identified as a material containing less than one percent asbestos.

Materials testing less than one percent asbestos are not regulated under the EPA handling, 
removal and disposal requirements.  However, OSHA regulations (29 CFR, 1920.1001, 29 CFR, 
1926.1101 and interpretations) require that the material be handled at all times by personnel with 
appropriate asbestos training and that an OSHA defined competent person select appropriate work 
procedures and engineering control strategies during removal/handling operations.

All other suspect materials identified and sampled in the 1st Floor tested negative for asbestos.  
See the "Materials Which Tested Negative for Asbestos" section of this report.  

Between the dates of September 6 and September 22, 2006, PBS Engineering and Environmental 
performed a comprehensive asbestos and limited lead-based paint survey of the Clatsop County 
Courthouse located at 749 Commercial Street in Astoria, Oregon.  Samples of accessible suspect 
asbestos-containing materials (ACM) were collected and submitted under chain of custody to 
Lab/Cor, Inc. of Portland for polarized light microscopy (PLM) asbestos analysis. Representative 
paint chip samples were collected and submitted under chain of custody to RJ Lee Group, Inc. of 
San Leandro, CA.  The following is a summary of our findings.
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Clatsop County Courthouse

Astoria, OR 97103
749 Commercial StreetAsbestos and Limited Lead- Based Paint Survey 

Report  

A total of 20 representative paint coatings were collected from interior and exterior building 
components.  Sample locations were focused on areas designated for up-coming renovation 
work.  Results varied.  The lead paint sample number, location, component, substrate, color, 
condition and laboratory result are as follows:  

2001; Basement; court staff manager office; wall; gypsum; white; good; <128 ppm. 
2002;  Basement; server room; wall; gypsuml; cream; good; <143 ppm.
2003; Basement; server room; wall; brick; cream; good; <102 ppm.
2004; Basement; boiler room; wall; brick; white; poor; <72.5 ppm.
2005; Basement; server room vestibule; column; wood; green; fair; 132 ppm.
2006; Basement; court staff office; vault door; metal; yellow; good; 33,500 ppm.
2007; Basement; court staff office; wall; gypsum; off-white; good; <217 ppm
2008; 1st Floor; SW conference room; wall; plaster; white over green; good; 127 ppm.
2009; 1st Floor; central service office; wall; plaster; white over tan; good; 165,000 ppm.  
2010; 1st Floor; central services office; wall; gypsum; white; good; <105 ppm. 
2011; 1st Floor; court clerk; office north of break room; wall; plaster; white over tan; good; <84.4 
ppm.
2012; 1st Floor; court clerk; open office area; wall; plaster; white over tan; 
2013; 1st Floor; juvenile conference room; wall; plaster; green/tan; good.
2014; 1st Floor; juvenile conference room east storage rooml; wall; plaster; white; good.

2ND FLOOR
Mixed results were obtained for glued-on ceiling and wall tiles located in the Courtroom walls 
and ceiling.  The results are mixed with the highest concentration resulting at less than one 
percent.  Until further sampling of this material is performed, it is identified as a material 
containing less than one percent asbestos.

Materials testing less than one percent asbestos are not regulated under the EPA handling, 
removal and disposal requirements.  However, OSHA regulations (29 CFR, 1920.1001, 29 CFR, 
1926.1101 and interpretations) require that the material be handled at all times by personnel with 
appropriate asbestos training and that an OSHA defined competent person select appropriate work 
procedures and engineering control strategies during removal/handling operations.

All other suspect materials identified and sampled in the 2nd Floor tested negative for asbestos.  
See the "Materials Which Tested Negative for Asbestos" section of this report.  

ATTIC
There were no observed suspect ACM's in the attic space.  

ROOF
All samples collected of the built-up roofing and associated sublayers tested negative for asbestos.

LEAD-BASED PAINT
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Clatsop County Courthouse

Astoria, OR 97103
749 Commercial StreetAsbestos and Limited Lead- Based Paint Survey 

Report  

2015; 1st Floor; west storage room; wall; plaster; green/tan; good.
2016; 1st Floor; storage room west of the juvenile conference room; wall; plaster; green/tan; good.
2017; 2nd Floor; juvenile department; breakroom; wall; plaster; white/green; good.
2018; 2nd Floor; juvenile department entrance; wall; wood; white/green; good.
2019; 2nd Floor; main corridor; ceiling; plaster; white/tan; good.
2020; Exterior; window outside 1st floor SW conference room; window frame; wood; maroon, 
good. 

Laboratory analysis of these samples produced results ranging from below the limit of detection to 
165,000 parts per million (ppm).  There are several definitions of "lead-based paint."  For 
consumer products, it is 0.06% or 600 ppm. The Department of Housing and Urban Development 
(HUD) defines lead-based paint as that which contains 0.5% or 5,000 ppm.  Under OSHA, any 
amount of lead triggers the OSHA Lead in Construction Standard.   

REGULATORY ISSUES (LEAD-BASED PAINT)

Oregon OSHA adopted the federal OSHA lead in construction standard  (29 CFR 1926.62) in 
November of 1993 under OAR 437 Division 3 1926.62  The OR-OSHA standards outline worker 
exposure limits, personal protection requirements, and employer responsibility for exposure 
assessment, training, housekeeping and recordkeeping.  OSHA's lead standard applies to all work 
where employees may be exposed to lead in construction, alteration, or repair.  This includes 
demolition and/or renovation of structures where lead-containing materials are present. 

Disposal of building demolition waste coated with lead-based paint will generally not require a 
hazardous waste determinations (i.e., TCLP testing) if demolition debris is disposed of at a solid 
waste landfill that is permitted by DEQ and which meets the current design standards for 
municipal solid waste disposal facilities of 40 CFR Part 258. 

Reference the DEQ Hazardous waste reduction policy and follow all requirements under the 
Oregon DEQ, Management of Building Demolition Waste, 97-002 for proper disposal of lead-
based painted demolition waste.
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Bulk Sample Inventory Asbestos/Lead Survey

Code Material Location Lab 
Basement; judge chambers' corridor; beige/olive tile under carpet

Lab Cor
19786.000-0101 Vinyl Floor Tile/Mastic (01)

4% Chrysotile (Vinyl, beige) Analysis:

  
No Asbestos Detected (Mastic, brown) 
No Asbestos Detected (Mastic, black) 

Basement; server room above LCT
Lab Cor

19786.000-0102 Mag Pipe Insulation
8% Chrysotile (Fibrous powder, off white) Analysis:

  
  
  

Basement; SW corner of courtroom; brown tile under carpet
Lab Cor

19786.000-0103 Vinyl Floor Tile/Mastic (03)
4% Chrysotile (Vinyl, brown) Analysis:

  
  
No Asbestos Detected (Mastic, yellow) 

Basement; men's room; teal mosaic pattern
Lab Cor

19786.000-0104 Sheet Floor Covering (01)
No Asbestos Detected (Vinyl, grey) Analysis:

  
No Asbestos Detected (Mastic, grey) 
No Asbestos Detected (Fibrous material, grey) 

Basement; break room; grey square pattern
Lab Cor

19786.000-0105 Sheet Floor Covering (02)
No Asbestos Detected (Vinyl, grey) Analysis:

  
No Asbestos Detected (Mastic, tan) 
No Asbestos Detected (Fibrous material, grey) 

Basement; server room brown mosaic pattern
Lab Cor

19786.000-0106 Sheet Floor Covering (03)
No Asbestos Detected (Vinyl, brown) Analysis:

  
  
No Asbestos Detected (Fibrous material, tan) 

Basement; judge restroom; grey mosaic pattern
Lab Cor

19786.000-0107 Sheet Floor Covering (04)
No Asbestos Detected (Vinyl, grey) Analysis:

  
No Asbestos Detected (Mastic, yellow) 
No Asbestos Detected (Fibrous material, grey) 

Basement; main corridor at S entrance; residual floor mastic; black
Lab Cor

19786.000-0108 Mastic
No Asbestos Detected (Mastic, black) Analysis:
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Bulk Sample Inventory Asbestos/Lead Survey

Code Material Location Lab 
Basement; main corridor

Lab Cor
19786.000-0109 Lay-in Ceiling Tile (01)

No Asbestos Detected (Compressed fibers, tan) Analysis:

  
  
  

Basement; main corridor; plaster ceiling above LCT
Lab Cor

19786.000-0110 Wall and Ceiling Plaster (01)
No Asbestos Detected (Cementitious, grey) Analysis:

  
  
  

Basement; main corridor; plaster ceiling above LCT
Lab Cor

19786.000-0111 Wall and Ceiling Plaster (01)
No Asbestos Detected (Cementitious, grey) Analysis:

  
  
  

Basement; stair to 1st floor; wall
Lab Cor

19786.000-0112 Wall and Ceiling Plaster (02)
No Asbestos Detected (Cementitious, grey) Analysis:

  
  
  

Basement; stair to 1st floor; wall
Lab Cor

19786.000-0113 Wall and Ceiling Plaster (02)
No Asbestos Detected (Cementitious, grey) Analysis:

  
  
  

Basement; main corridor; wall outside court staff

Lab Cor

19786.000-0114 Gypsum Wallboard/Joint 
Compd.

No Asbestos Detected (Compacted material, 
off white) 

Analysis:

  
  
  

Basement; law library; witness room; wall

Lab Cor

19786.000-0115 Gypsum Wallboard/Joint 
Compd.

No Asbestos Detected (Compacted material, 
white) 

Analysis:
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Bulk Sample Inventory Asbestos/Lead Survey

Code Material Location Lab 
1st floor; SW vault; north entrnace; white w/ blue diamond pattern

Lab Cor
19786.000-0116 Sheet Floor Covering (05)

No Asbestos Detected (Vinyl, off white) Analysis:

  
  
No Asbestos Detected (Mastic, black) 

1st floor; court clerk vault; brown herringbone pattern (45 degrees)
Lab Cor

19786.000-0117 Sheet Floor Covering (06)
No Asbestos Detected (Vinyl, red) Analysis:

  
  
  

1st floor; west storage room; beige/olive tile w/ black mastic; under carpet
Lab Cor

19786.000-0118 Vinyl Floor Tile/Mastic (04)
3% Chrysotile (Vinyl, tan) Analysis:

  
  
No Asbestos Detected (Mastic, black) 

1st floor; juvenile conference room east storage room; brown w/ black mastic; under 
carpet

Lab Cor

19786.000-0119 Sheet Floor Covering (09)

No Asbestos Detected (Mastic, tan) Analysis:

  
No Asbestos Detected (Fibrous tar, black) 
No Asbestos Detected (Vinyl, red) 

1st floor; court clerk office adj to breakroom; 9" beige tile under carpet
Lab Cor

19786.000-0120 Vinyl Floor Tile/Mastic (06)
No Asbestos Detected (Vinyl, tan) Analysis:

  
  
No Asbestos Detected (Mastic, brown) 

1st floor; NW storage room; 2x4 random fissure w/ pin perf
Lab Cor

19786.000-0121 Lay-in Ceiling Tile (02)
No Asbestos Detected (Compressed fibers, 
grey) 

Analysis:

  
  
  

1st floor; court clerk break room; 2x4 pockmark pattern
Lab Cor

19786.000-0122 Lay-in Ceiling Tile (03)
No Asbestos Detected (Compressed fibers, 
grey) 

Analysis:
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Bulk Sample Inventory Asbestos/Lead Survey

Code Material Location Lab 
1st floor; west storage room; 1x1 peg hole pattern

Lab Cor
19786.000-0123 Stapled-on Ceiling Tile (01)

No Asbestos Detected (Compressed fibers, 
tan/white) 

Analysis:

  
  
  

1st floor; juvenile conference room; 1x1 heavy textured above LCT
Lab Cor

19786.000-0124 Glued-on Ceiling Tiles (01)
No Asbestos Detected (Compacted material, 
tan) 

Analysis:

  
  
No Asbestos Detected (Mastic, brown) 

1st floor; west storage room; ceiling above LCT
Lab Cor

19786.000-0125 Wall and Ceiling Plaster (02)
No Asbestos Detected (Cementitious, white) Analysis:

  
  
No Asbestos Detected (Cementitious, grey) 

1st floor; SW conference room; ceiling above LCT
Lab Cor

19786.000-0126 Wall and Ceiling Plaster (02)
No Asbestos Detected (Cementitious, white) Analysis:

  
  
No Asbestos Detected (Powder, grey) 

1st floor; west storage room; west wall
Lab Cor

19786.000-0127 Wall and Ceiling Plaster (02)
No Asbestos Detected (Powder, grey) Analysis:

  
  
  

1st floor; west storage room; near west entrance; north wall
Lab Cor

19786.000-0128 Wall and Ceiling Plaster (02)
No Asbestos Detected (Cementitious, white) Analysis:

  
  
No Asbestos Detected (Powder, grey) 

1st floor; juvenile conference room; east wall

Lab Cor

19786.000-0129 Gypsum Wallboard/Joint 
Compd.

No Asbestos Detected (Compacted powder, 
grey) 

Analysis:

  
  

No Asbestos Detected (Compacted material, 
tan) 
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Bulk Sample Inventory Asbestos/Lead Survey

Code Material Location Lab 
1st floor; central services; south office; north wall

Lab Cor

19786.000-0130 Gypsum Wallboard/Joint 
Compd.

No Asbestos Detected (Compacted material, 
white) 

Analysis:

  
  
  

2nd floor; judge chambers restroom; beige w/ line pattern
Lab Cor

19786.000-0131 Sheet Floor Covering (07)
No Asbestos Detected (Vinyl, tan) Analysis:

  
  
No Asbestos Detected (Fibrous material, tan) 

2nd floor; jury room restroom; red sand pattern
Lab Cor

19786.000-0132 Sheet Floor Covering (08)
No Asbestos Detected (Vinyl, red) Analysis:

  
No Asbestos Detected (Mastic, yellow) 
No Asbestos Detected (Fibrous material, grey) 

2nd floor; courtroom corridor; 2x4 random fissure w/ pin perf
Lab Cor

19786.000-0133 Lay-in Ceiling Tile (04)
No Asbestos Detected (Compressed fibers, tan) Analysis:

  
  
  

2nd floor; DA office; file room; 2x4 big fissure
Lab Cor

19786.000-0134 Lay-in Ceiling Tile (05)
No Asbestos Detected (Compressed fibers, 
tan/white) 

Analysis:

  
  
  

2nd floor; assistant DA offices; 2x4 textured w/ pin perf
Lab Cor

19786.000-0135 Lay-in Ceiling Tile (06)
No Asbestos Detected (Compressed fibers, 
grey) 

Analysis:

  
  
  

2nd floor; courtroom; south wall
Lab Cor

19786.000-0136 Glued-on Ceiling Tiles (02)
Trace Chrysotile (Loose particulate, brown) Analysis:

  
  
No Asbestos Detected (Mastic, brown) 
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Bulk Sample Inventory Asbestos/Lead Survey

Code Material Location Lab 
2nd floor; courtoom hallway; ceiling

Lab Cor
19786.000-0137 Wall and Ceiling Plaster (02)

No Asbestos Detected (Homogenous) Analysis:

  
  
  

2nd floor; assist DA office area; ceiling
Lab Cor

19786.000-0138 Wall and Ceiling Plaster (02)
No Asbestos Detected (Cementitious, white) Analysis:

  
  
No Asbestos Detected (Cementitious, grey) 

2nd floor; courthouse hallway; wall
Lab Cor

19786.000-0139 Wall and Ceiling Plaster (02)
No Asbestos Detected (Powder, grey) Analysis:

  
  
  

2nd floor; juvenile dept; NW office; east wall

Lab Cor

19786.000-0141 Gypsum Wallboard/Joint 
Compd.

No Asbestos Detected (Compacted powder, off 
white) 

Analysis:

  
  

No Asbestos Detected (Compacted material, 
white) 

2nd floor; courtroom hallway; west wall
Lab Cor

19786.000-0142 Textured Ceiling Material
No Asbestos Detected (Compacted material, 
white/ green)

Analysis:

  
  
  

2nd floor; courtroom hallway; north wall
Lab Cor

19786.000-0143 Textured Ceiling Material
No Asbestos Detected (Compacted material, 
white/ green)

Analysis:

  
  
  

Roof; NE corner; field
Lab Cor

19786.000-0144 Built-up Roofing (01)
No Asbestos Detected (Rocky fibrous tar, 
black) 

Analysis:

  
  
No Asbestos Detected (Fibrous tar, black) 
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Bulk Sample Inventory Asbestos/Lead Survey

Code Material Location Lab 
Roof; center; field

Lab Cor
19786.000-0145 Built-up Roofing (01)

No Asbestos Detected (Rocky fibrous tar, 
black) 

Analysis:

  
  
No Asbestos Detected (Fibrous tar, black) 

Roof; south; parapet
Lab Cor

19786.000-0146 Built-up Roofing (02)
No Asbestos Detected (Rocky fibrous tar, 
black) 

Analysis:

  
  
  

Roof; 2nd layer of roofing; under 1st layer plywood substrate
Lab Cor

19786.000-0147 Built-up Roofing (03)
No Asbestos Detected (Fibrous tar, black) Analysis:

  
  
  

1st floor; central services vault; brown marble
Lab Cor

19786.000-0148 Sheet Floor Covering (10)
No Asbestos Detected (Vinyl, brown) Analysis:

  
  
No Asbestos Detected (Fibrous material, tan) 
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Lead Sample Inventory Asbestos/Lead Survey

Code LocationMaterial Analysis Lab

PAINT

Basement; court staff manager office; wall; gypsum; 
off white; good

R.J. Lee GroupLB19786.000-2001 Paint <128 ppm

Basement; server room; wall; gypsum; cream; good R.J. Lee GroupLB19786.000-2002 Paint <143 ppm

Basement; server room; wall; brick; cream; good R.J. Lee GroupLB19786.000-2003 Paint <102 ppm

Basement; boiler room; wall; brick; white; poor R.J. Lee GroupLB19786.000-2004 Paint <72.5 ppm

Basement; server room vestible; column; wood; 
green; fair

R.J. Lee GroupLB19786.000-2005 Paint 132 ppm

Basement; court staff room vault; door; door; metal; 
yellow; good

R.J. Lee GroupLB19786.000-2006 Paint 33,500 ppm

Basement; court staff office; wall; gypsum; off white; 
good

R.J. Lee GroupLB19786.000-2007 Paint <217 ppm

1st floor; SW conference room; wall; plaster; 
white/green; good

R.J. Lee GroupLB19786.000-2008 Paint 127 ppm

1st floor; central services; wall; plaster; white/tan; 
good

R.J. Lee GroupLB19786.000-2009 Paint 165,000 ppm

1st floor; central services; wall; gypsum; white; good R.J. Lee GroupLB19786.000-2010 Paint <105 ppm

1st floor; court clerk; office north of breakroom; wall; 
plaster; white/tan; good

R.J. Lee GroupLB19786.000-2011 Paint <84.4 ppm

1st floor; court clerk; open office area; wall; plaster; 
white/tan; good

R.J. Lee GroupLB19786.000-2012 Paint 141,000 ppm

1st floor; juvenile conference room; wall; plaster; 
green/tan; good

R.J. Lee GroupLB19786.000-2013 Paint 3190 ppm

1st floor; juvenile conference room east storage 
room; wall; plaster; white; good

R.J. Lee GroupLB19786.000-2014 Paint 102 ppm

1st floor; west storage room; wall; plaster; green/tan; 
good

R.J. Lee GroupLB19786.000-2015 Paint 1520 ppm

1st floor; storage room west of the juvenile 
conference room; wall; plaster; green/tan; good

R.J. Lee GroupLB19786.000-2016 Paint 4540 ppm

2nd floor; juvenile dept; breakroom; wall; plaster; 
white/green; good

R.J. Lee GroupLB19786.000-2017 Paint 226 ppm

2nd floor; juvenille department entrance; wall; wood; 
white/green; good

R.J. Lee GroupLB19786.000-2018 Paint <128 ppm

2nd floor; main corridor; ceiling; plaster; white/tan; 
good

R.J. Lee GroupLB19786.000-2019 Paint 510 ppm

Exterior; 1st floor; window outside SW conference 
room; window frame; wood; maroon; good

R.J. Lee GroupLB19786.000-2020 Paint 110,000 ppm
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